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26.32 CARRARQ AXLE REF.130879
Axle housing

Pos. Ref. O.ty Dascription Pos. Ref. 0.ty Deseription
1 104988 1 Breather M10x1 28 028193 1 O.ring 2-161
2 121618 1 Extension for breather 29 123465 1 Rear support
3 130581 1 Axle housing 30 125827 10 Bolt M12x33
4 116529 4  Centering bush A 124661 1 Inner bushing
5 118418 1 Front support
a 028103 1 C-ring 247
7 101575 1 Cuter bushing
8 101565 1 Inner bushing
9 115776 1 Thrust washer
10 116530 2 Bok
1 024258 2 Greaser pipple MBx1
12 128632 2 Bellaville washer
13 131276 2 Spacer washer
14 123660 2  Bush
15 118675 2 Oil seal"COMBI" 40x55x10
16 116962 2 Busgh
17 027693 2 Bearing
18 128631 2 Belleville washer
19 123147 1 Plae
20 023827 4 Rive1D32
21 127451 1 Differential suppart
! 126064 4  Bolt M16x85
23 094205 4 Centering bugh
9 125428 2 Centering pin
5 092270 2 Qi plug
26 124660 1 Thrust washer
27 118098 1 Bushing
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26.32 CARRARC AXLE REF.130874
Swival hougings and steering cylinder

2.0

Poz, Ref, Q.ty Description Pos. Ref. - Q.ly Dascription
1 130434 2 King pin
2 130432 1 Swivel housing L.H.
3 AN 4 Nut M.14 5589
4 117357 2 Bolt M1dx60
5 114347 2 Bushing
6 122576 2 Balt Midx75
7 350898 2 Ball joint (L H.threaded)
8 070787 2 Nut M24x1 5
9 049013 2 Ball joint (R.H. thread)
10 130685 2 Steenng arm assy
1 130433 1 Swivel houging RH
12 02241 2 Nut M20x1 (Self Locking)
13 128534 4 Bolt M12x50
14 121452 1 Steening cyhinder
15 049128 1 QOil seal kit
16 049127 1 Cylinder head
17 126003 2 Bush
18 126923 16 Bol
19 130428 2 Kingpn
20 118675 2 Oil seal'COMBI" 40x55x10
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26.32 CARRARO AXLE ref. 130679

Bevel gear/Pinlon sei 3.1

MOD. N. 5132

Posz.  Ref. 0 Description Pos.  Ref 0. Description

1 065754 1 Bevel gear/pinion sat Z=9/37

Z 120545 1 Lockwasher

3 117140 1 Ring nut M45x1,5

4 1260158 1 Collapsible washer

5 125531 i Gollapsible washer

f 125808 1 Collapsible spacer

7 134186 - Shirm 2,50mm

7 134187 - Shirm 2,60mm

7 134188 - Shim 2,70mm

7 134189 - Shim 2,80mm

7 1341490 - Shim 2,90mm

7 134191 - Shim 3,00mm

7 134192 - Shim 3,10mm

7 134193 - Shim 3,20mm

7 134194 - Shim 3,30mm

7 134195 - Shim 3,40mm

8 027351 i Bearing

9 021105 2 Bolt M10x60

10 116925 1 Hange

1 022411 2 Nut M10x1,25 (Self locking)

12 123352 1 Bush

13 118674 1 il seal 35x50x10

14 028162 1 {.ring
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26.32 CARRARO AXLE ref. 130879

Difterential

MOD. N. 9212

Pos.  Ref. 0. Description Pos,  Ref '] Description

1 066165 1 Differential kit

2 1HH 4 Thrust washer

3 133035 2 Shaft

4 113683 2 Trust plate

5 113880 10 Driven plate

6 113879 8 Driven plate

7 128440 2 Screw

8 107778 2 Locking plate

9 128445 2 Ring nut

10 027307 2 Bearing

11 125551 10 Bolt M12x90

12 117618 1 Differential housing
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26.32 CARRARD AXLE REF.130879
Drive shafts

2.0

Pos. Rel. 0.ty Description Pos. Ref. Q.ty Description
1 129008 2 Drive shaft
2 04797 1 Half shaft (wheel side)
3 040777 2 Cantral body
4 040868 4 Spider
5 040859 2 Half shaft (differential sice)
& 040822 16 Lock ring
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26.32 CARRARG AXLE REF.130878

Whesl hubs and hrakes

6.0

Pos. Ref. O.ty Description Pos, Rel. Oy Description
1 021565 4 Drain plug M.22x1,5 DIN 906
2 121252 2 Wheel hub
3 118370 4 Bearing 374314747825
4 121333 2 Breather
5 125189 2 Centering bush D.24
5 125190 14 Centering bush D.20
8 119506 16 Bolt M14x1,5%65 (Self locking)
7 ERbalir) ] Lackring
B 120209 2 Quadring 0. 230 mm
9 12121 2 Quadring 178,6x3,5
10 121270 2 Piston
11 121254 2 Brake disk
12 1213m 2 Reaction plate
13 025051 2 Lockring 8B 260
14 121991 2 Crown gear
15 120132 & Pin
16 121342 1 Yvheel carrier L.H.
16 121783 1 Wheel carrier R.H.
17 028526 2 0. ring 2031
18 115640 p) Fin D18x36
19 047705 2 Cassette seal
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26.32 CARRARG AXLE REF.130879
Epyciclic reduction gears

7.0

E‘we—dmm sl B -

14
-
Pos. Ref. 0.ty Description Pos. Rel. Aty Description
2 117180 6  Sun gear
3 n2a2s1 18 Needle bearing {by feng)
4 028087 12 Thrust washer
5 024463 &  Split pin D4x50
6 127738 6 Pinign shaft
7 028189 & 0O ring 4112 (2-218)
8 115682 i Lock pin
9 1277495 2 Planetary carrier
10 ag2270 2 Qil plug
11 1211 4 Stud
12 020510 4 Screw M12x30 5933 NZN
13 116857 16 Stud
14 119504 20 Washer
15 119503 20 Nut
16 024790 2 Bnap ring 0.35 DIN 471
17 120079 2 Thrust washer
18 121992 2 Pinion
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